SMVMALL OFFSET PRESS

HAMADA

PARTS CATALOG

©@|/HAMADA

HAMADA PRINTING PRESS GO..LTD. wes. g0, 21

A b AR W B e






(X U & (C BHEINE TRBBOTI ANCICE, F10, cOBEHLO
NI ZD) —IRFERICRLIBIND—F%I-E>TVWD I &I
BOFUEBDERICERIE<BH<BILPLIERETT
TWVEFET,

COIRRE, NIAY Y —XTEROSHS D RS B0
BEOREICHIBZL TAKIDICASHOBRBIOICIERAT
BEOPEARFIHINNESER>TEBLI-LOTIEOET,
NIV =" BINFTICBRFTENTOFE IR A DY
FENRIEEOR TREIFICL TIVND R EDT, HENIC
B, MERICEEI, YORBUCPOTLTBRBOBIHICE
SETBIR<TI A TEBREB0LET,
ZECE>TBLBEREEEM ML TI<BICE. JBR
BRICHBHIPNEL TOEDBEE, SBREDRBOSOHBRED
TMEF D ENRIGRBIETITENET .

B (C(3HE, BBESNICMRBHIEEICR FvoHLTHY &
TOT, “NVAVY—X" TEBORGEEH SEEMIEDR
RERUETETITFER TS LODEDOILET,

ERC—BREBNICHAREEBNIBD O AL IR THRE
BEETOTHBYEIL, INETELRNHGEEEHITITE D

THUET,
B N\NTHY X EE—BIHBTEOETLORLT
BEOBL FFFT,
N—JHhanasDn . 1. CON—=VHEOTE, VPBELGEBREISR -NEERBE
EAAEICDONT ' FEICS CRRETED LR >THRYET,

IO, CHEROEBBEHBES . N\—VYhae
OJ0EEICHYEI VA F2 7P —DI— FESHIOLER
RDAUTVOINo EBREBEZ BRI BICHTINTE
FE e I

BLEBROPICEHEE L, BELOBRASITHBBEFX
UM ICRE (Pyv 2 /NN—Y) TERAELES 2B 0E
ROBUETTDOTIHFOITHEBNOET,

2. ¥FS5A L2 HS—DORRXESICE, $¥75MF2Nh5—
EABGREMBRID 2BRICKISNTHYE T,
Y754 L2 H5—ERBROBSHERISROBY TT,

G01—07—3
© A U 3 3 sHEHA
| | | ! BLIIC D x (285<
HI-785  VRMEI-F A-UI-F  BERO-F o [
DX
7 %CD H
700X
70CO

H)1 — 02 — 1A — 3

!
PyEyTY-AER



3. NV —XIEASNTHYEIMBRSD RV L, F
vk, Dve—5) FBLEBRSOTEDOROICLUKEZO
REERIE T,

RO>TINLOERIE, NYFYY —XFABREEXBIL,
BHOIRD (SREORBWEE, AUty Fwintgs) (2
RSN TOSMEERR S R BBH—, HBRLES A
FTHhUET,

BSORFICE > TXDOBDDOFUSHHIBET B K DI(T%H >
THY, ORI, FEOEEILZBRELICEDTT,

il 101 — 366

_ 36
! |
ARV FORER BmmEX16mmE
2T 101366 ORRSTAARI T, EH Bmn
EENMBmTHD & D HBBTHR T,

CNSOMEBERLODES, THRO-—BXREAP #E2RL T
THARTEO,

4. CONX=YNBRCIBEHY TS 2Hh5—FAKR (G)
CAEEFROF<ER (H. M. R. |. B. A. E))D
SERENTHYET,

ERIIN—-T

GCHW—T e ¥ b2Hh5 -2V k
#REBII—-T

Hb‘lb_j ......... 3?8 ﬁﬁ =

M Jy—"Teeeeeens N R =R

ROW—T e B2 8

| =T e LT

B I—Trereen N8

AG =T A B8

ESN—Fennn E= =

5. CON=VYHROTE, RBBEGUBHETIHEICLUBREN
THUETHD, HHTOBRBREBEERTUYTSA L2
NT—DANZRL BRI D IR TEZGEHOCPHBIC
Lol &EEBRBLET,

6. CON=VYHAROTZ, FPEI<L<ERIZHBENHUET,



How to use Parts Catalog:

Find the parts you need in the illustrations and get their code
numbers and descriptions in this parts catalog. Your order must
show: (D index numbers, ) code numbers, and (3) quantities

required. -

For structural accuracy, we supply certain parts already assembled
into larger unit components instead of supplying basic members

individually.

Some of the parts are for use in Hamadastar presses only and some

are not. Hamadastar parts are shown in the catalog as follows.

(Example)

G01-07-3 G= Group symbol
01= Sub-division
HO1-02-1A-3 (7= Parts code

03= Type of press
A = Assembly (7 =700 CD, 700DX, 70
3 = all presses except 900 CDX)

The parts which are not exclusive to Hamadastar presses but used
in our all other presses (high speed rotary letterpresses, web offset

presses, etc.) are shown as follows.

(Example)

101-366 101 = Hexagon bolt
366 6mmdia. 16mm long

This parts Catalog is designed for use of Satelite 2 color unit

Model 70 and has two groups.

One is the section for those parts which are exclusively used on
Satelite 2 color unit . . . . . group (G).

Another group shows such parts as interchangeable with other
components including main press section - - - group

(H, M, R, I, B, AJE)

Exclusive Parts Group

G Group..... Satelite 2 Color Unit

Interchangeable Parts Groups

H  Group .... Feed Section

M Group..... Press Section

R Group..... Dampening Section
[ Group ... .. Ink Section

B Group ... .. Covers

A Group ... .. Delivery Section

E Group - .- Electric Section

The exploded views contained in the Catalog will help understanding

of mechanisms and will be found useful in making simple repair.

Subject to change without prior notice.

3 _



B B 8 & v Zx b
STANDARD STOCK PARTS. NO.

V-0V S NAR . kO-tv b
[ ] & 5K A d 3y
Screw il Screw Set Screw
d X2
101 — 366 M6 X 16 122 — 006 M3 X6 145 — 355
122 - 058 M4x8 145 — 358
122 - 110 M5 X 10 145 — 360
122 - 112 M5 X 12 145 — 405
122 - 115 M5X 15 145 — 505
122 - 165 M6 X 15 145 — 506
145 — 508
145 — 510

TR RAR - <AF v
E [ 1 ld s oAl la @
d

Screw L Screw R Nut
d xR d X ¢ d

111 -314 M3 X 14 125 - 615 M3X 156 170 — 103 M3

111 — 383 M6 X 45 125 — 656 M4 X6 170 — 104 M4

111 — 387 M6 X 65 125 — 662 M4 X12 170 - 105 M5

111 —-5625 M5 X 25 125 — 706 M5X6 170 — 106 M6

111 — 533 M5 X 45 125 — 708 M5XS8 170 — 108 M8
125 - 710 M5X 10 170 - 110 M 10
126 - 712 M5X 12 170 - 113 M 10

126 — 715 M5 X 15
126 - 725 M5 X 25

126 — 731 M5 X 35
125 — 756 M6 X6
125 — 758 M6X8
125 - 760 M6 X 10
125 — 765 M6 X 15

]

Xvy S - S RO-tv b g Oy77vox
Kk |3 a v B d ' @
d

Screw e @ Set Screw " & Lock Washer
d x9% d x 9% d
117 - 370 M6 X 20 141 — 370 M6 X 20 180 — 103 3¢
117 - 375 M6 X 25 180 — 104 4.1¢
117 — 380 M6 X 30 180 — 105 5¢
117 — 381 M6 X 35 180 — 106 6¢
117 - 382 M6 X 40 180 — 108 8¢
117 — 470 M8 X 20 180 - 110 10¢
117 — 480 M8 X 30
117 — 481 M8)_(35

117 — 520 M5 X 20



~PY g
QI Q] e
Bearing D— =
dXx D X £
250 -1266 6X19X6

STT=—FKNL —d—

NPY Y

o>

Needle Bearing =D

d X D X B

ERIT w4 @ "L z
R d d | i
E-Ring Cotter Pin e
d d X2
181 — 404 a¢ 183 — 725 09¢X15
181 — 406 6¢ 183 — 744 149X 12
181—-410 109 183 — 747 1.4 ¢ X 20
181 — 412 12¢
F—JN Er E’{—:d Ty d
rr P Q I
aper- I'in Flat Washer
dXx % d
182 — 192 5 ¢ X 45 184 — 106 6.4¢
184 — 108 8.4¢
27TYTEY Tvva
ld|o
Roll Pin  ~—¢—= Bushing -
d X% dXD X 2
183 — 167 25¢X 14 243 — 600 5X 7X S
183 — 182 3¢X14 243 — 608 8X 10X 8
183 — 205 4¢X 20 243 — 620 12X 14X 20
183 — 207 4¢X 25 243 — 633 16 X 18 X 15
183 — 208 49X 28
183 — 209 4¢X 32

258 — 232 3/16 X 11/32 X 3/8
o>y .l
O7Ring
d
324-622  29.74¢



3901

55 {0103~ 14,16~ 22,24~ 27
29,33,36,37, 40,52,54,62
5 __[02.047 14, 16 19,21, 22,2472
5 29.33,36,37, 40,52, 53,54,62
5o 05 719.21,22,24 . 27,29,33
36,37,40,50 ~._ 52,54,62

(Metric)

24

7




Plate Cylinder 3901
I’:,?fx Parts No. Description Remarks gt:'"j\ssv

01 104-06-01-7 Slotted Plate Clamp 1A Type 2
02 104-06-03-7 Pin Bar Plate Clamp 1B Type 2
03 122-110 Screw 12
04 125-11-1A-7 Plate Clamp Bracket 1A, 1B Type 2
05 M03-15-7 _ Clamp Bracket Shaft 2
06 183-747 Cotter Pin 4
07 104-11-3 Centering Adjustment Knob 2
08 183-167 Roll Pin 2
09 170-108 Nut 2
10 _104-13-3 Bolt 6
11 170-106 Nut 6
12 104-10-7 Short Centering Adjustment Shaft 2
13 104-08-7 Long Centering Adjustment Shaft 2
14 104-28-3 Tension Spring 2
15 109-04-1A-7 Plaet Clamp Bracket 4C Type 2
16 104-17-7 Pilot Shaft 1
17 104-19-3 Plate Clamp Bracket Spring 2
18 104-05-3 Spring Pin 2
19 104-26-3 Release Nut 1
20 184-108 Flat Washer 1
21 104-27-3 Shaft Key 1
22 104-24-7 Cylinder Gear Lock Shaft 1
23 111-09-3 Key 1
24 105-03-3 Flanged Washer 2
25 M02-05-3 Screw 2
26 M02-02-3 Plate Cylinder Ball Bearing 2
27 G02-01-01-7 Plate Cylinder Shaft 1
28 145-358 Set Screw 1
29 G12-01-7 Plate Cylinder 1A, 1B Type 1
30 105-59-01-3 Plate Cylinder Scale Included in 62 Metric 1
31

32 122-006 Screw Included in 62, 63 2
33 G14-01-7 Plate Cylinder 4C Type 1
34 G02-03-01-3 Gear 1
35 182-192 Taper Pin 2
36 G02-05-01-3 Collar 2
37 145-358 Set Screw 8
38 G02-15-3 Spacer 1
39 | G02:02-01-3 Gear 1
40 125-712 Screw 3
a1 G03-46-3 Pivot Bracket Spacer 1
42 G03-03-3 Pivot Bracket 1
43 117-375 Screw 2
44 G03-09-3 Collar 1
a5 G03-10-3 Adjustment Frange 1
46 G03-11-3 Adjustment Knob 1
47 G03-12-3 Adjustment Knob 1
a8 G03-13-3 Cup Nut 1
49 G03-08-3 Plate Cylinder Adjustment Shaft 1
50 109-06-7 Pin Bar Plate Clamp 4C Type 4
51 122-058 Screw 16
52 G02-06-01-3 Bearing Retainer 1
53 S| 116-20-3 Screw 8
54 180-105 Lock Washer 3
55 G12-01-1A-7 Plate Cyl. Assy 1A Metric 1
56 .
57 G12-01-1B-7 Plate Cyl. Assy 1B Metric 1
58

59 G14-01-1A-7 Plate Cyl. Assy 4C Metric 1
60

61

62 G02-10-1A-3 Plate Cyl. Gear Assy Metric 1
63

64 104-10-1A-7 Short Centering Adjustment Shaft 2




3902

|_—Ol

NOP-Side

OP-Side

R

42

21~ 25,40 ~ /2?@\]

48

[04,05,06,38)



Side Frame and Connecting Bracket

3902
! ?\'%E X Parts No. Description Remarks :)Jer:' ti\ssv

01 G21-02-1A-3 Second Color Side Frame NOPS 1
02 G03-31-3 Gear 1
03 G03-39-3 Tie Bar NOPS 1
04 G03-40-3 Tie Bar Bracket 2
05 180-106 Lock Washer 2
06 117-382 Screw 2
07 184-106 Flat Washer 1
08 101-366 Bolt 1
09 G03-41-3 Adjustment Sector NOPS 1
10 181-412 E-Ring 2
1 G01-13-3 Spreader Screw 2
12 GO01-10-7 Spreader 1
13 117-481 Screw 3
14 117-470 Screw 2
15

16 G0107-3 Screw 2
17 G01-04-7 Spreader 1
18 M05-37-3 Collar 2
19 145-505 Set Screw 2
20 G01-09-3 Connecting Bracket NOPS 1
21 170-106 Nut 2
22 145-370 Set Screw 2
23 G01-19-3 Screw 2
24 145-360 Set Screw 6
25 G01-17-3 Set Pin 2
26 G01-18-3 Stud 2
27 184-108 Flat Washer 2
28 180-108 Lock Washer 6
29 170-108 Nut 6
30 181-406 E-Ring 1
31 G21-01-1A-3 Second Color side Frame OPS 1
32 G03-33-3 Adjustment Gear 1
33 G03-37-3 Gear Stud 1
34 180-110 Lock Washer 1
35 170-110 Nut 1
36 G03-32-3 Gear 1
37 181-410 E-Ring 1
38 G03-38-3 Tie Bar OPS 1
39 G03-42-3 Spring Frange OPS 1
40 G01-08-01-3 Connecting Bracket OPS 1
a1 M01-23-3 Spring 2
42 G01-08-1A-3 Connecting Bracket Assy OPS 1
43 G03-38-1A-3 Tie Bar with Bracket OPS 1
a4 G03-39-1A-3 Tie Bar with Bracket NOPS 1
45 G01-09-1A-3 Connecting Bracket Assy NOPS 1
46

47 G01-14-3 Nut NOPS 1
48 G01-16-3 Nut OPS 1




3903

OP-Side ' / 25

5%

— 10—



Single Lever and Form Roller Bracket 3903
Il'\\lll‘JfX Parts No. Description Remarks ;J;itsAssy

01 G03-01-01-3 Single Lever Control Plate 1
02 G03-27-3 Snubber Bracket 1
03 125656 Screw 2
04 180-104 Lock Washer 3
05 118-70-3 Snubber Stud 1
06 258-232 Snubber Roll Brg. 1
07 S| AS5247-3 Flat Washer 1
08 183-744 Cotter Pin 1
09 180-106 Lock Washer 2
10 118-59-1A-3 Snubber Assy 3
1 A19-38-3 Spacer 2
12 170-106 Nut 2
13 170-104 Nut 1
14 183-182 Roll Pin 1
15 G03-26-3 Gear Lock Bolt 1
16 G06-62-3 Spacer 1
17 118-05-1A-3 Single Lever Control Handle 1
18 H16-09-3 Single Lever Control Handle Knob Included in 17 1
19 145-358 Set Screw 4
20 243-620 Bushing (103-63-3) Included in 33 1
21 G03-20-3 Form Roll Drive Link 1
22 G03-21-3 Dampening Drive Link 1
23 181406 E-Ring 4
24 G03-19-3 Shoulder Screw 2
25 G04-07-3 Form Roller Bracket 3
26

27 122-165 Screw 3
28 G03-34-3 Ink Form Roller Drive Link 1
29 G04-18-1A-3 Dampening Form Roller Bracket with Pin 1
30 G06-18-1A-3 Form Roller Drive Bracket with Pin 1
31 G06-17-1A-3 Form Roller Drive Lever with Pin 1
32 G03-06-1D-3 Hub with Pin 1
33 G03-22-1D-3 Print Control Drive Dog 1
34 G03-15-1B-3 Dampening Drive Dog 1
35 G03-16-1B-3 Inking Drive Dog 1
36 G03-06-1C-3 Single Lever Control Hub Assy 17~19, 32) 1
37 G03-27-1A-3 Snubber Bracket Assy o - 1
38 G03-25-01-3 Gear Lock Nut 1
39 G03-02-3 Stud 3
40 180-108 Lock Washer 3
41 170-108 Nut 3

—11—




3904

—12 -




Ink Section

Ink Form Roller and Oscillator Roller 3904
IN'\?&X Parts No. Description Remarks Pp:r.t;«ssy

01 G07-74-7 Idle Roller 1
02 103-46-3 Idle Roller Bushing 2
03 181404 E-Ring 6
04 G07-74-1A-7 Idle Roller Assy Rubber 1
05 G27-75-3 Idle Roller Support Pin OPS 1
06 G27-76-3 Idle Roller Support Pin NOPS 1
07 180-108 Lock Washer 10
08 170-108 Nut 10
09 103-47-1A-7 2nd Form Roller 1
10 103-49-3 Form Roller Hub Included in 09, 42 4
1 103-48-3 Bearing Included in 09, 42 4
12 G06-06-1A-7 2nd Form Roller Shaft 1
13 118-51-3 Form Roller Hub 2
14 145-355 Set Screw Included in 19 2
15 145-358 Set Screw Included in 19 2
16 118-55-3 Snubber Pin Included in 19 2
17 118-56-3 Spring Included in 19 2
18 118-54-3 Snubber Included in 19 2
19 118-46-1B-3 Form Roller Handle 2
20 G06-06-1B-7 Form Roller Shaft with Handle Assy 1
21 G06-08-3 2nd Form Roller Stud Eccentric 1
22 G06-25-01-7 Oscillation Roller 2
23 G06-34-7 Oscillation Roller Tie Rod 4
24 G06-29-01-7 Oscillation Roller Shaft 2
25 103-57-3 Worm Cam 2
26 103-54-3 Retaining Ring 2
27 103-58-3 Roll Pin 2
28 103-59-3 Oscillation Worm Cam Follower 2
29 G06-27-1A-3 Oscillation Mechanism Hub 2
30 HO08-16-3 Bushing Included in 29, 31 4
31 G06-26-1A-3 Oscillation Mechanism Hub 2
32 G26-81-3 Shoulder Screw OPS 2
33 G26-82-3 Shoulder Screw NOPS 2
34 G26-79-3 Oscillation Roller Shaft Bracket OPS 2
35 G26-80-3 Oscillation Roller Shaft Bracket NOPS 2
36 G06-39-3 Adjustment Screw 4
37 G26-83-3 Oscillation Roller Stopper 4
38 A03-77-3 Spring 6
39 G06-42-3 Adjustment Nut 4
40 G06-40-3 Cap Nut 4
a1 G06-25-1C-7 Oscillation Roller Assy 2
42 G06-01-1A-7 1st Form Roller 1
43 G06-68-1A-7 1st Form Roller Shaft 1
44 G06-68-1B-7 Form Roller Shaft with Handle Assy 1
45 G07-73-7 Idle Roller 1
46 G27-83-3 Idle Roller Bushing 2
47 G06-07-3 1st Form Roller Stud Eccentric 1
48 G27-81-3 Idle Roller Support Pin OPS 1
49 G07-69-01-3 Idle Roller Stop Lever 2
50 184-105 Flat Washer 2
51 G27-81-1A-3 Idle Roller Support Pin Assy 1
52 G27-82-3 Idle Roller Support Pin NOPS 1
63 G06-09-1A-3 1st Form Roller Drive Gear 1
54 R02-38-3 Set Screw 2
55 G06-65-3 Form Roller Drive Collar 1
56 G27-82-1A-3 Idle Roller Support Pin Assy 1
57 G07-73-1B-7 Idle Roller Assy 1
58 G06-09-1B-3 Form Roller Drive Gear Assy 1
59 G26-85-3 Collar (HSC-5595 ~) 2
60 G26-86-3 Oscillation Worm Cam Follower (HSC-5595 ~) 2
61 G26-841A-3 Oscillation Mechanism Hub (HSC-5595 ~) 2
62 180-105 Lock Washer (HSC-5595 ~) 2
63 125-708 Screw (HSC-5595 ~) 2
64 184-105 Flat Washer (HSC-5595 ~) 2
65

66

67

68

69

70

— 13 —



3905

— 14—



Ink Section

Ink Fountain and Idle Roller 3905
NS Parts No. Description Remarks ;’;“;ﬁy
01 G07-73-7 Idle Roller 2
02 124-68-01-3 Idie Roller Bushing 2
03 181-404 E-Ring 4
04 G27-75-3 Idle Roller Support Pin OPS 1
05 180-108 Lock Washer 2
06 170-108 Nut 2
07 G27-76-3 Idle Roller Support Pin NOPS 1
08 G07-53-01-7 Idle Roller 1
09 GO07-55-1 Idle Roller Drive Gear 1
10 183-207 Roll Pin 1
1 103-04-3 Idle Roller Bushing 2
12 184-106 Flat Washer 2
13 125-756 Screw 2
14 G27-77-3 Idle Roller Bracket OPS 1
15 180-106 Lock Washer 4
16 117-370 Screw 4
17 G27-79-3 Idle Roller Stopper 2
18 G27-84-3 Adjustment Screw 2
19 A03-77-3 Spring 2
20 G26-83-3 Adjustment Nut 2
21 G06-40-3 Cap Nut 2
22 G27-783 Idle Roller Bracket NOPS 1
23 103-43-7 Ink Ductor Roller 1
24 G07-07-7 Ink Fountain Roller 1
25 G07-08-3 Fountain Roller Bushing OPS 1
26 125-715 Screw 1
27 G07-09-3 Fountain Roller Bushing NOPS 1
28 125-710 Screw 1
29 102-01-0A-7 Ink Fountain 1
30 102-02-7 Ink Fountain Blade Clamp 1
31 102-04-7 Ink Fountain Blade 1
32 122-112 Screw 8
33 102-06-7 Wire 1
34 102-05-3 Thumb Screw 24
35 102-55-7 Ink Fountain Scale Included in 29 1
36 H11-50-3 Screw Included in 29 3
37 102-01-1B-7 Fountain Assy 1
38 103-46-3 Idle Roller Bushing 2
39 G07-73-1A-7 Idle Roller Assy 1
40 G07-73-1C-7 Idle Roller Assy 1
M G07-53-1B-7 Idle Roller with Gear 1
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

—15 —




3906

- 16—



Ink Section

Ductor Roller and Cam Shaft 3906
n;r()fx Parts No. Description Remarks :JJer:r“Zssv
01 G21-02-1A-3 Second Color Side Frame NOPS 1
02 G21-01-1A-3 Second Color Side Frame OPS 1
03 G01-03-7 Second Color Side Panel Spreader 2
04 117-480 Screw 4
05 G01-22-01-7 Fountain Tray Bracket 1
06 117-375 Screw 4 )
07 G07-41-7 Ductor Frame Shaft 1
08 181-404 E-Ring 2
09 101-43-3 Spring Hub 2
10 101-33-3 Ductor Roller Latch Spring NOPS 1
1n 121-11-3 Collar 1
12 145-508 Set Screw 1
13 G05-48-01-3 Ductor Roller Bracket NOPS 1
14 101-27-7 Ductor Bracket Spreader 1
15 R11-35-3 Stud 1
16 121-24-3 Spreader Bracket 1
17 183-207 Roll Pin 1
18 G05-47-01-3 Ductor Roller Bracket OPS 1
19 R11-32-3 Ductor Roller Latch 2
20 101-32-3 Ductor Roller Latch Spring OPS 1
21 117-381 Screw 1
22 180-106 Lock Washer 2
23 G05-78-01-3 Ductor Adjustment Block 1
24 G07-62-3 Spring 1
25 G27-80-0A-3 Ductor Operating Lever 1
26 170-106 Nut 1
27 184-106 Flat Washer 1
28 250-126.6 Cam Follower (Ball Bearing #626zz) 1
29 M05-50-3 Cam Follower Pin 1
30 G07-52-3 Spring 1
31 G06-51-3 Bushing for Cam Shaft Included in 02 OPS 1
32 G06-50-7 Cam Shaft 1
33 M05-37-3 Collar 1
34 145-505 Set Screw 1
35 243-633 Idle Gear Bushing Included in 36 2
36 G06-53-1A-3 Idle Gear 1
37 G06-55-3 Cam Shaft Drive Gear 1
38 183-208 Roll Pin 1
39 H01-08-3 Bushing for Cam Shaft Included in 01 NOPS 1
40 145-358 Set Screw 2
41 G06-59-3 Cam for Ink Ductor Roller 1
42 183-209 Roll Pin 2
43 G06-58-3 Cam for Dampening Ductor Roller 1
44 G06-43-1A-1 Idle Gear 1
45 243-619 Idle Gear Bushing Included in 44 1
46 G06-45-1 Idle Gear Stud Pin 1
47 180-108 Lock Washer 2
48 170-108 Nut 2
49 G06-49-02-3 Idle Gear Stud Pin 1
50 G06-48-01-3 Idle Gear Bushing Included in 52 1
51 1
52 G06-47-1A-3 Intermediate Drive Gear 1
53 G02-07-1 Plate Cylinder Shaft Bushing Included in 01, 02 2

—17 —



3907

OP-Side

65 (02 32)

4,40, 55.5@60 35 17

40 34 MM

(14,38 4@ 59

— 18 —



Inking and Dampening Flow Control 3907

":,?fx Parts No. Description Remarks ;Jer:'ltj\ssv
01 G07-29-3 Snubber Stud W. 1
02 G07-27-1A-3 Latch 1
03 124-41-01-3 On-Off Control Handle for Ink 1
04 181-406 E-Ring 3
05 102-30-3 Snubber Spring 2
06 102-29-3 Snubber 2
07 G07-08-3 Ink Fountain Roller Bushing 1 )
08 G07-14-3 Ratchet Control Hub 1
09 102-28-3 Ink Fountain Roller Knob 1
10 M04-37-3 Pilot Screw 1
1 G07-15-3 Ink Fountain Ratchet Wheel 1
12 G07-20-3 Drive Pawl Spring 1
13 GO07-16-1A-3 Drive Pawl Plate 1
14 M04-37-3 Pilot Screw 4
15 102-26-3 Collar 2
16 125-731 Screw 1
17 181-404 E-Ring 1
18 G07-18-1A-3 Ink Fountain Roller Drive Pawl 1
19 102-19-3 Drive Pawl Stud 1
20 170-106 Nut 3
21 180-106 Lock Washer 3
22 104-30-3 Spring 1
23 G26-78-3 Ink Fountain Roller Drive Link 1
24 R02-27-3 Shoulder Screw 1
25 G21-01-1A-3 Second Color Side Frame Ops 1
26 125-715 Screw 1
27 180-108 Lock Washer I 2
28 170-108 Nut 2
29 184-106 Flat Washer 1
30 125-706 Screw 1
31 G05-27-3 Snubber Stud 1
32 X13-27-01-3 On-Off Control Handle for Damping 2
33 G05-28-1A-3 On-Off Control Lever 1
34 A02-31-01-3 Ratchet Control Handle 1
35 G05-33-1A-3 Dampening On-Off Control Wedge 1 )
36 S| M25-03-3 Spacer 1
37 102-25-3 Drive Pawl Spring J(* 1
38 G05-06-3 Damping Fountain Roller Shaft ! 1
39 G05-05-3 Damping Fountain Roller Bushing ; 1
40 G05-09-1A-3 Ratchet Control Hub ‘ !
M R02-11-3 Spring ‘ 1
42 G05-12-3 Ratchet Wheel 1
43 G05-18-1A-3 Drive Pawl Plate i 1
44 183-209 Roll Pin | 1|
45 G06-51-3 Cam Shaft Bushing Included in 25 | OPS 1
46 145-510 Set Screw ‘ 2
47 G06-59-3 Cam Shaft Crank 1
48 G06-60-3 Crank Pin 1
49 G06-63-1A-3 Dampening Fountain Roller Drive Link 1
50 G06-62-3 Spacer 2
51 G05-16-3 Dampening Fountain Roller Knob 1
52 G05-36-01-3 Stopper Arm 1
53 145-358 Set Screw 1
54 G05-32-3 Spring 1
55 170-105 Nut 1
56 180-105 Lock Washer 1
57 102-56-3 Spacing Washer 1
58 102-23-1A-3 Dampening Fountain Roller Drive Pawl! 1
59 G05-06-1A-3 Fountain Shaft with Ratchet Wheel (14, 38, 42) 1
60 G05-09-1B-3 Ratchet Control Hub with Handle (34, 40, 55, 56) 1
61 G05-18-1B-3 Drive Pawl Plate Assy for Dampening Fountain Roller (17, 19~21, 36, 43 58) 1
62 G05-28-1C-3 Dampening Control Handle Assy (32,33) 1
63 G07-14-1C-3 Ratchet Control Hub with Handle (03, 08) 1
64 122-66-3 Pilot Screw 1
65 G07-27-1B-3 Latch with Handle (Ink) 02, 32) 1
66

—19—



3908

3
(01~08,14)

—20 -



Dampening Section

Ductor Roller and Oscillation Roller 3908
":‘%Fx Parts No. Description Remarks ;J:'iti\ssy

01 G04-21-7 Dampening Oscillation Rolier Shell 1
02 G04-20-01-7 Dampening Oscillation Roller Shaft 1
03 H08-16-3 Dampening Oscillation Roller Bushing 2
04 G04-23-01-3 Housing for Dampening Oscillating Mechanism 1
05 R03-10-3 Worm Cam Follower 1
06 103-57-3 Worm Cam 1
07 103-58-3 Roll Pin 1
08 324-622 O-Ring (R03-08-3) 2
09 G24-45-3 Dampening Distributor Roller Bracket 1
10 G21-02-1A-3 Second Color Frame NOPS 1
n 183-205 Roll Pin 1
12 125-765 Screw 4
13 G24-44-3 Dampening Distributor Roller Bracket OPS 1
14 G24-39-3 Oscillation Roller Bushing 1
15 R13-14-7 Dampening Ductor Roller 1
16 RO3-16-7 Dampening Ductor Roller Cover 1
17 R11-24-0A-7 Dampening Ductor Frame Spreader 1
18 G0549-7 Ductor Frame Shaft 1
19 121-24-3 Pivot Bracket 1
20 183-207 Roll Pin 1
21 G05-48-01-3 Dampening Ductor Roller Bracket NOPS 1
22 G0547-01-3 Dampening Ductor Roller Bracket OPS 1
23 181-404 E-Ring 6
24 R11-29-3 Spring Hub 2
25 101-32-3 Latch Spring OPS 1
26 101-33-3 Latch Spring NOPS 1
27 R11-32-3 Ductor Roller Latch 2
28 G07-43-3 Collar 1
29 145-506 Set Screw 1
30 | R11-35-013 Pivot Pin 1
3 121-16-3 Spring 1
32 M05-50-3 Cam Follower Pin 1
33 250-126.-6 Cam Follower 1
34 184-106 Flat Washer 1
35 180-106 Lock Washer 2
36 170-106 Nut 1
37 G05-52-1A-3 Ductor Operating Arm 1
38 G05-58-3 Tension Spring 1
39 117-380 Screw i
40 G05-78-01-3 Operating Lever 1
a1 G21-01-1A-3 Second Color Frame 1
42 G05-36-01-3 Stopper Arm 1
43 243-608 Bushing Included in 17 1
44 RO1-16-3 Cap Nut OPS 2
45 G24-40-3 Stud 2
46 G24-41-3 Pin 2
47 G04-32-3 Spring 2
48 H10-43-01-3 Adjustment Flange 2
49 G24-42-3 Distributor Roller Latch OPS 1
50 G24-43-3 Distributor Roller Latch NOPS 1
51 145-358 Set Screw 1
52 G05-49-1A-7 Dampening Ductor Roller Frame Assy 1
53 G04-21-1B-7 Oscillator Roller Assy (01 ~ 08, 14) OPS 1
54 R13-14-0A-7 Dampening Ductor Roller with Cover OPS 1
55 G04-21-0B-7 Dampening Oscillation Roller Shell with Gear

—~21 -



3909
NOP-Side

21 (05,20)

OP-Side

—22 —



Dampening Section

Dampening Form Roller 3909
":'?fx Parts No. Description Remarks ;,:r“;ssv

o1 R03-01-1B-7 Dampening Form Roller . 1
02 R03-02-01-7 Dampening Form Roller Cover Included in 01 1
03 10349-3 Insert Collar for Form Roller Included in 01 2
04 [03-48-3 Ball Bearing for Form Roller 2
05 G04-06-1A-7 Dampening Form Roller Shaft 1
06 118-51-3 Hub for Form Roller Handle 1
07 G04-05-01-3 Eccentric Bushing for Form Roller Shaft NOPS 1
08 145-358 Set Screw 2
09 G21-02-1A-3 Second Color Side Frame NOPS 1
10

1 118-54-3 Snubber for Handle 1
12 118-55-3 Snubber Pin 1
13 118-56-3 Snubber Spring 1
14 145-355 Set Screw

15 1
16 G09-17-02-7 Water Drip Guard Tray 1
17 125-758 Screw 2
18 180-106 Lock Washer 2
19 G21-01-1A-3 Second Color Side Frame OPS 1
20 11846-1B-3 Handle Assy (06, 08, 11 ~14) 1
21 G04-06-1B-7 Form Roller Shaft with Handle Assy (05, 20) 1
22 R03-01-0B-7 Dampening Form Roller with Cover (01, 02) NOPS 1
23 G24-383 Spacer (for 70) OPS 1
24 G04-36-3 Drive Gear 1
25 G04-37-3 Drive Collar 1
26 R02-38-3 Set Screw 1
27 G04-36-1A-3 Drive Gear Assy (24 ~ 26) 1
28 R03-02-02-7 Dampening Sleeve 1
29 R03-01-1C-7 Dampening Form Roller with Sleeve 1
30 R03-01-1A-7 Dampening Form Roller 49.5¢ Option 1
31 R03-01-0A-7 Dampening Form Roller with Cover Option 1

—23 -



3910

NOP-Side

—33
02~ o7)

OP-Side

—~24—



Dampening Section

Dampening Fountain Roller and Dampening Fountain Bottle 3910
lw‘DoEX Parts No. Description Remarks the':i‘sAssV

01 RQ3-20-3 Dampening Fountain Bottle 1
02 R03-21-3 Bottle Gasket 1
03 R03-25-3 Nut 1
04 R03-23-3 Valve 1
05 R03-19-3 Fountain Bottle Valve Cup 1
06 R03-24-3 Spring 1
Q7 R03-22-3 Valve Stem 1
08 R04-14-3 Fountain Cup 1
09 G05-72-3 Fountain Cup Hose 1
10 R04-13-3 Bottle Quter Bracket 1
11 R04-13-01-3 Bottle Inner Bracket 1
12 125-715 Screw 2
13 180-105 Lock Washer 2
14 170-108 Nut 2
15 G25-86-3 Bottle Mounting Bracket 1
16 180-106 Lock Washer 4
17 125-765 Screw 3
18 G21-02-1A-3 Second Color Side Frame NOPS 1
19 G05-74-01-3 Mounting Bracket for Water Stop 1
20 G05-83-7 Water Stop Shaft 1
21 R05-01-3 Water Stop (Wipper Blade)

22 125-760 Screw 6
23 G25-81-3 Bushing for Fountain Roller NOPS 1
24 G25-80-1A-7 Dampening Fountain Roller 1
25 G05-01-7 Dampening Fountain Tray 1
26

27 G01-22-01-7 Dampening Fountain Tray Bracket 1
28 111-314 Coupling Screw 1
29 R02-07-3 Fountain Roller Coupling 1
30 G05-06-3 Dampening Fountain Roller Shaft OPS 1
31 G21-01-1A-3 Second Color Side Frame OPS 1
32 117-520 Screw 4
33 R03-19-0A-3 Dampening Fountain Bottle Assy (02~07) 1
34 G05-72-1A-3 Fountain Cup with Hose (08, 09) 1
35 G05-73-1A-3 Dampening Fountain Bottle Bracket Assy (10 ~14) 1
36 G25-82-3 Mounting Bracket for Water Stop 1
37 G05-83-1A-7 Bracket Assy for Water Stop 1
38 G25-85-3 Brake Drum 1
39 145-405 Set Screw 2
40 KR-80 Brake Shoe (A) 1
41 KR-81 Brake Shoe (B) 1
42 KR-88 Screw 1
43 KR-82 Spring 1
44 183-725 Cotter Pin 1
45 184-106 Flat Washer 2

—25—



3911

53 (66,11,12,13
15~ 20,42

56

9,24~ 3|
36,37.41

d 39
N
~ 4
(39,40,62)

-26—



Cover's

3911
'?“%Fx Parts No. Description Remarks :'g“r“sASSY

01
02
03
04 ;

| 05 *

| 06 A06-13-3 Micro Switch Shield ! 1
07 |
08 111-533 Screw | __OPS 3
09 111-383 Screw OPS 2
10 111-387 Screw NOPS 2 —
11 E10-13-3 Safety Switch 1
12 G09-1101-3 Switch Shield 1
13 G09-1201-3 Switch Bracket 1
14 G09-13-3 Spacer 2
15 E30-03-3 Cord Stopper i 1
16 125615 Screw { 2
17 180-103 Lock Washer ! 2
18 170-103 Nut ; 2
19 180-105 Lock Washer 17
20 125-725 Screw 2
21 H04-27-3 Cord Binder 1
22 180-104 Lock Washer 1
23 125662 Screw 1
24 G09-07-1C-3 Hinge i 2
25 G29-67-3 Hinge Bracket 2
26 G09-09-3 Hinge Pin
27 125-708 Screw 4
28
29 125-712 Screw 8
30 170-105 Nut 8
31
32 G09-04-7 Cover Hinge Plate 1
33 G09-64-7 Cover Panel 1
34 G09-05-3 Safety Switch Operating Plate 1
35 122-115 Screw 2
36 G09-63-7 Dampening Roller Guard 1
37 G09-62-7 Ink Roller Guard 1
38 G09-26-3 Name Plate for Domestic Use 1
39 G09-27-1 Name Plate 1
40 B04-50-3 Nut 2
41 G09-16-1 Knob 1
a2 | A08333 Cord 1
43 B03-29-3 Spatula 1
a4 G10-01-1A-3 Work Organizer 1
45 G0947-1A-3 Link 1
46 G09-50-1A-3 Safety Cover Stopper Bracket 1
47 G09-51-3 Spring 1
48 G09-46-3 Guide Plate 1
49 181404 E-Ring 1
50 181405 E-Ring 1
51 G09-44-3 Ink Cover Plate 1
52 125656 Screw 3
53 GO09-11-1A-3 Safety Switch Assy 1
54 G09-27-1A-7 Name Plate Assy 1
55 G09-64-1A-7 Safety Cover Assy Optionary 1
56 G09-63-1A-7 Safety Cover Assy 1
57 G09-20-1A-3 Inking System Cover Panel 1
58 G09-21-3 Inking System Cover Panel 1
59 G09-60-1A-7 Second Color Cover Panel OPS 1
60 G09-61-7 Second Color Cover Panel NOPS 1
61 111-525 Screw OPS 1
62 G09-65-3 Name Plate for Over Seas 1]
63 G09-20-1B-3 Inking System Cover Panel (New Color) OPS 1
64 G09-21-30-3 Inking System Cover Panel (New Color) NOPS 1
65 G09-60-1B-7 Second Color Cover Panel (New Color) [0) ] 1
66 G09-61-30-7 Second Color Cover Panel (New Color) NOPS 1
67 G10-01-1B-3 Work Organizer (New Color) 1

27—



3912




Feed Section

Upper Pullout Roller and Skidwheel 3912
l?‘?fx Parts No. Description Remarks :.':i';”v

01 H11-01-7 Skidwheel Frame Pilot Shaft 1
02 H11-03-01-7 Skidwheel Frame Spreader 1
03 170-110.3 Nut
04 125-712 Screw o
05 HO07-30-3 Skidwheel Frame Eccentric Leveling Stop Pin 2
06 180-105 Lock Washer 2
07 170-105 Nut 2
08 H11-10-3 Guide Arm Bracket 4
09 H11-13-3 Skidwheel Bracket Spring 8
10 $30-05-1A-3 Skidwheel Bracket Guide Arm 2
11 181-404 E-Ring
12 243-600 Skidwheel Bushing (H11-54-3) 4
13 H11-14-3 Skidwheel 4
14 $30-08-1A-3 Skidwheel Arm W/Cut-Out NOPS 1
15 H11-12-3 Skidwheel Bracket 4
16 $30-07-1A3 Skidwheel Arm W/Cut-Out OPS 1
17 H15-82-1A-3 Brush Bracket 2
18 H15-81-3 Brush 2
19 H11-34-3 | Thumb Screw 2
20 H15-84-3 { Thumb Nut 2
21 S| 30073 | skidwheel Arm 2
22 $3001-3 Skidwheel Frame 2
23 $30-08-1B-3 Skidwheel Assy (09, 11~15) NOPS 1
24 $30-07-1B-3 Skidwheel Assy (09, 11~13, 16) OPS 1
25 H11-16-1B-3 | Skidwheel Assy (11,12,13,15,21) 2

I

|

. ; PR ; _
I S - _ N
!







